Before you start, here are some helpful advice:

1. We suggest you spend a short time reading through this leaflet and then follow the simple step instructions.

2. Owing to the size and weight of the bed, we recommend that it is assembled by two adults, on a carpeted or
padded area, in the room that it is intended for. Approx assembly time: 20 minutes.

3. Please do not use any tools other than those provided or recommended in these instructions.

4. Please do not throw away any of the packaging or the instruction until you have checked all the components and
hardware and the furniture is fully assembled. Please ensure that the packaging is disposed of in a safe
environmentally friendly way.

5. Assemble all components loosely until advised to tighten. Depending on use, it may be necessary to tighten the
components from time to time, so please save tools that have been provided.

6. Please keep all fitting out of reach of children.

Components:
A HEADBOARD 1PC
B HB SUPPORT 2 PCS
C BED FRAME -

(DOES NOT INCLUDE
WITH THE PURCHASE)

% v&‘}‘(‘?‘
SERRIBRERY
s

o"‘:"‘:‘.
SCIXRNKA
BTt
S RIREKINEKKY
RIS
ISR KRN A KIIK K X]
ZERISEERKKSKK, SR SBRRIRKES
B0 I RIREK
CCSREEKIRIAKEKL 1969595600 %% %8054
RRSRSERARRIBEKIS 3050503655585
(95050000 048 6 0 %% 0e 8 0 620065855
OSSR RS KRS KK
LSRR K RIS E K KRR
SIS0 RS K RIS R KRR
1S > 0o K 5>
PRSI KRR S RS d
L8080 K S KRR KRN
S

0’0’:‘::‘
RRRREI]

SRR
K EERRKY

KRS K
RSEKSS “‘v‘o‘:‘::‘:‘:‘:“‘:“: s
RSSRRKIEKL SRS

O e e tessssatete s
RS RIRISSS
LSRN
K322

01 of 03



HARDWARE HEADBOARD

1 [wmmmm> ~ JCBC BOLT M6x35mm 10 PCS
2 ©O M6 SPRING WASHER 10 PCS
3 (0 M6 FLAT WASHER 10 PCS
s

M4 ALLEN KEY 1PC

STEP 1

1.1 Align pre-drilled support stand holes over the pre-drilled headboard holes according to your
desired headboard height.

1.2 Secure each HB support stand by using 2x JCBC Bolt [1] and 2x M6 Spring Washer [2] and 2x M6 Flat Washer [3].
Tighten with supplied Allen Key [4].
Repeat the same procedure to secure the other side.

Note: Hardware may loosen over time.
Periodically check that all connections are tight.

9SS
&
SEEKKA

oY%
TR
'z"“;‘::::‘:““ 5K
S ""“‘0‘:‘:“ X
RIAIKR,
SSREKILIEAILES
15050060 058,650 26 %
S KIRIEKKKS
’:‘:‘3‘0‘:‘:‘:‘:‘:“0‘:
19302600 5556305694 55959
PRSEKREIEKRKES
DS KEKIARKESS
59505026 8005956 002626 036 004
S BSRRELAIREK
$056 2050560, 050 >
KRS
RSRKS
:‘:‘:‘“‘o“ 88
KIS
RS
8562050565,
BRSEERRS
KIS
[RSSREIKS
KK RREK
RIS
$RISKEEKS
SRRIKRSS

S\ —>

02 of 03



STEP 2

board.
hose of the head

bed frame board's pre-drilled holes to match t

2.1 Line up the be

ing Washer [2] and
nd 3x M6 Spring
d to the bed frame by using 3x JCBC Bolt [1] ai
he headboar . N
22!\/?6? (I::lIJ;?\tNasher [3] for the thicker bed fram
13')i(ghten with supplied Allen Key [4].

ide of the bed frame.
he same procedure for each screw and each si
2.3 Repeat the s

Q
Q3
X

o
o,
o
QS
55
¢S

Sseseted!

oot sesets!

KA RIKS

K SERINXY

5 X RISKAK

03] | RIS

KIS RESKISIAXK

TRRK St a e tetetes;

B RRRRRNA [SSKKIAKNK

SRERRRERXK a0 tsosetetatesy

SIORRRKANN RS RRIKANT

R RI0RRRIKINN 1200500859500 %ty

S SRIRAK RERRRRRXXNY

K KININKENKY BSRRRINEN]

RS SSRSRRAAY ROERSINNRY

-n.‘o‘ou’oo”.u PSSR XN

vo“’oO0‘0‘¢’o¢"oo SIS

v““"“".“‘b“”‘ BRSO

oonuoounou”‘¢’o SRR

.o““".o‘o‘¢“.““"’.o““’%‘ 0%0%s) KR8]

SR S5SNI SRHRIEAEXK

K38 S e sty asetetstess
038

- KSKRN % %5 K30 SRS

SRS S

KRS58
SOSRANNS
KK

STEP 3
3.1 Assembly completed.

&
&
ro2edd
0%
XA
2495912

%
%%

%
X

e

S

S

S

S5
&3
0!

S5
%t

5
X

RAX
X ERKK
KRR
S

8%
o
%
3
%
3
55
%
SR
[EERNRE
SRS
sty
s
SR
S

%S

B

,v
00
55
SIS
RIS
%

s
3
0558
o
%
%

XXX

03 of 03



Before you start, here are some helpful advice:

1. We suggest you spend a short time reading through this leaflet and then follow the simple step instructions.

2. Owing to the size and weight of the bed, we recommend that it is assembled by two adults, on a carpeted or
padded area, in the room that it is intended for. Approx assembly time: 40 minutes.

3. Please do not use any tools other than those provided or recommended in these instructions.

4. Please do not throw away any of the packaging or the instruction until you have checked all the components and
hardware and the furniture is fully assembled. Please ensure that the packaging is disposed of in a safe

environmentally friendly way.

5. Assemble all components loosely until advised to tighten. Depending on use, it may be necessary to tighten the
components from time to time, so please save tools that have been provided.

6. Please keep all fitting out of reach of children.

Components:
A HEADBOARD PANEL
B FOOTBOARD PANEL
C SIDE RAIL
D CENTER RAIL
E CENTER RAIL LEG

1PC
1PC
2PCS
1PC

3 PCS

I @ T

BED LEG (L)

BED LEG (R)

LEG SUPPORT RAIL
LEG MOUNTING PLATE
BED SLATS

2PCS
2PCS
2PCS
4 PCS
1SET

01 of 05



HARDWARE BED FRAME

1 ||-\||mn||||||||||||||||||||||||||||||||||||||||||||||||||m- JCBC BOLT M6 x 90mm 3 PCS 8 @ M6 SPRING WASHER 24 PCS
2 ||I\lIIlIlllIIIIIIIIIIlIllllllllllllllllllllllllI JCBC BOLT M6 x 50mm 16 PCS 9 @ M6 FLAT WASHER 24 PCS
3 ﬂ]:mmmmmmmmmu JCBC BOLT M6 x 40mm 12 PCS 10 (pmmmm= PH SCREW M4 x 32mm 22 PCS
4 H]WD JCBC BOLT M6 x 20mm 8 PCS 11 li M4 ALLEN KEY 1PC
5 ﬂ]m:v JCBC BOLT M6 x 15mm 4 PCS 12 [i M5 ALLEN KEY 1PC
6 W JCBB BOLT M8 x 50mm 8 PCS 13 L BRACKET 2 PCS
7 BARREL NUT 3PCS 14 IMMD ADJUSTABLE FOOT 3 PCS

STEP 1 @

STEP 2

02 of 05



STEP 3

Side Rail Holes

03 of 05



STEP 6

STEP 7




STEP 8

STEP 9

/
M7
1/

STEP 10

10.1 Assembly completed.

05 of 05



	MOD-6201
	MOD-6214

